

**LABORATORY REPORT**

BERGER PAINTS EMIRATES LTD CO (L.L.C.)
P.O. Box: 27524
Al Quoz, Dubai, UAE

Report No: **WD-R-210708-0480**
Sample No: **WD-S-210708-0438**
Report Date: **27/07/2021**

Introduction: Further to the request received from **M/s. BERGER PAINTS EMIRATES LTD CO (L.L.C.)** on 08th July 2021, the sample of Paint was tested and the results are as follows.

Sample Type : Paint
Sample Request Number : WD-Q-210708-0187
Sample Received Date : 08/07/2021
Date of Test : 08/07/2021-27/07/2021
Tested By : AP/VP

General Information

Sample Description : Value Stucco Extra Mix

Result of Analysis

Test	Method	Unit	Result
VOC	USEPA 24	g/L	<1*
Lead (Pb)	WL-IP-028	ppm	<0.08*
Cadmium (Cd)		ppm	<0.08*
Arsenic (As)		ppm	<0.08*
Mercury (Hg)	ICP-AES	ppm	<0.1*
Antimony (Sb)		ppm	<0.1*
Hexavalent Chromium (Cr VI)		ppm	<0.1*

*Note: LOD of the test method. Below LOD is considered as 'Nil' or 'Absent'.

Remarks: None.

Signed for and on behalf of Wimpey Laboratories

Varun Payyadakkath
Senior Chemist

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-

